DOCUMENT FEEDER DF36



1.DOCUMENT FEEDER

February 1, 86

0
/.
Ny

A
%
N N i?__ A\



1. DOCUMENT FEEDER

\Ln'dex Parts No. Description g;?’/yPer
| 5940 5200 | Main Harness !
2 5940 5105 OF Main Board 1
3 5940 1128 Spring - Feed-in Sensor Actuator 1
4 5940 1215 Lower Left Cover 1
5 5940 1253 Upper Cover - 115 1

5940 1273 Upper Cover - 220V 1
6 5940 1207 Indicator Decal 1
7 5940 1127 Feed-in Sensor Actuator 1
8 5201 5303 Photointerrupter 1
9 5940 5210 Indicator LED 1

10 5205 5251 L.E.D. Sensor Type - T 3
11 5940 1121 Feeler - Original Set Sensor 1
12 5940 1122 Feeler Holder 1
13 5940 1061 Friction Belt 1
14 0623 02500 | Spring Pin - 3 x 25mm 1
15 5940 1065 Tension Spring - Friction Belt 1
16 5940 1066 Entrance Mylar 1
17 5940 1125 Bracket - Original Set Sensor 1
19 5940 5225 Interface Cord 1
20 5216 1393 Ratch - Plunger 4
21 5216 1372 Ratch - Grommet 4
22 5940 1225 Rear Cover 1
23 5203 1359 Platen Cover Washer 4
24 5940 5204 Interface Harness 1
25 5940 1311 Hinge Holder 2
26 5940 1319 Hinge Fulcrum Shaft 2
27 5940 1318 Hinge Shaft 2
28 5940 1315 Hinge Bracket 2
29 5940 1321 Hinge Spring 4
30 5940 1317 Hinge Arm 2
ki 5940 1240 Harness Cover 1
32 5940 1235 Side Fence - Original Tray 2
33 5940 1233 Original Tray 1
34 5940 1237 Side Fence Rack 2
35 5443 2712 Cork Pad 1

’Lr]].dex Parts No. Description E\sst);/ per
36 5443 2657 Gear - 28Z 1
37 5443 2713 Wave Washer 1
38 5443 2660 Spacer - 6x22x0.5mm 1
39 5940 5205 Interface Harness 1
40 5940 5360 Power Supply Unit - 115V 1
5940 5370 Power Supply Unit - 220V 1
41 5940 1073 Gear - 18T 2
42 5840 2416 Bushing - Pinch Roller 6
43 5940 1145 Rear Bracket - Transport Belt 1
44 5940 1194 Mylar - 10 x 31 mm 4
45 5940 1173 Drive Roller - Transport Belt 1
46 5940 1199 Antistatic Brush 1
47 5940 1156 Pressure Roller - Transport Belt 3
48 5940 1141 Front Bracket - Transport Belt 1
49 5940 1153 Rear Bracket - Pressure Roller 1
50 5940 1151 Front Bracket - Pressure Roller 1
51 5940 1081 Lower Relay Feed Roller 1
52 5940 1110 Feed Roller 1
54 5940 1088 Upper Relay Feed Roller 6
55 5940 1198 Rubber Bushing 4
56 5940 1051 Front Plate - Original Feed 1
57 5940 1330 Ball Bearing 3
58 5053 0447 Bushing - 6 x10x 6mm 1
59 5940 1210 Front Lower Cover 1
60 5940 1164 Rear Bracket - Right Transport Roller 1
62 5940 1165 Bushing - Right Transport Roller 2
63 5940 1178 Transport Belt Spring 2
64 5940 1175 Right Transport Roller 1
65 5940 1170 Transport Belt 1
66 5940 1162 Front Bracket - Right Transport Roller 1
67 5940 5311 Exit Motor 1
68 5940 1220 Exit Cover 1
69 5940 1192 Exit Roller 1
70 5940 1195 Shaft - Upper Exit Roller 1
7 5940 1196 Upper Exit Roller 3




February 1, 86

’zgfiex Parts No. Description g;;}’/yPer
72 5940 1181 Front Bracket - Exit Roller 1
73 5940 1242 Gear Cover 1
74 5216 2665 Registration Clutch Sleeve 1
75 5216 2635 Clutch Output Hub 1
76 5216 2664 Clutch Spring 1
m 5940 1075 Gear - 30T 1
78 5940 1132 Pulse Generator Disk 1
79 5940 1135 Bracket - Pulse Generator Sensor 1
80 5940 1072 Gear - 20T 3
81 5304 1639 Bushing - 8mm 1
82 5420 3675 Gear - Lubricant Brush 1
83 5447 4279 Spring - Hot Roller Stripper 1
84 5940 1078 Clutch Pawl 1
85 5940 5315 Feed-in Solenoid 1
86 5940 5300 Feed-in Motor 1
87 5940 1085 Feed Roller Shaft 1
88 5940 1071 Gear - 16T 2
89 5216 4198 Stepped Screw - Guide Plate 10
90 5875 2088 Shoulder Screw - M4 2
91 5940 1238 Cover Mylar - Original Table 1
92 5940 5230 Grounding Wire 1
93 5940 1055 Rear Plate - Original Feed 1
95 5940 1226 Decal - DF Removal 1
96 5940 1188 Exit Motor Bracket 1
97 5940 1197 Rubber Cushion 2
99 5940 1179 Grounding Plate 1
* 5940 8708 Installation Procedure - Multi-language 1

Alkr;.dex Parts No. Description ,?\sstyy per
101 | 0720 0025E |Retaining Ring - M2.5 2
102 0313 0050W |Philips Pan Head Screw - M3 x 5 9
103 0314 0100W | Philips Pan Head Screw - M4 x 10 4,
104 0314 01200 | Philips Pan Head Screw - M4 x 12 1
105 0323 0050W | Philips Sunken Head Screw - M3 x 5 6
106 0413 00620 | Tapping Screw - M3 x 6 1
107 0720 0030E | Retaining Ring - M3 6
108 0720 0040E | Retaining Ring - M4 19
110 0720 0060E | Retaining Ring - M6 10
m 0805 3145 Ball Bearing -6x12x4mm 1
112 0574 0050E | Hexagon Headless Set Screw - M4 x 5 1
113 0314 0060E |Philips Pan Head Screw - M4 x 6 2
114 0632 02006 | Pin - M2 x20 1
115 0413 0082 | Tapping Screw - M3 x 8 2
116 0353 0060F | Philips Truss Head Screw - M3 x 6 1
117 0314 0080M | Philips Pan Head Screw - M4 x 8 1
118 1106 0289 Bushing - SR-5N-1 1

7-3



2. DF MAIN BOARD February 1,86

LED 105
= 1c101 R KP-45V-0 TPIO2 LEDIOI@ B B A & 109
4 g¢ ¢ LEDI0Z LEDI03 LEDY04 &
« 2l % #i 8749 8049 104 (+5V) RAYI O -
clol ol # &e p O— ¢ -
- = o=y TD6260IP —
¢ gt ; I—— &
s 2 %o 1Ic102 DPSIOl OPEN RAYI06 105 g3 o
S +3s RAY 103 ~ 2
OTRTS 1 l 107 Q
o - N
u S 5 u E TD62304P 5'%04 (:?O Q03 |[»lolol|w Tga
c108 | & RIOS S I slal=i= 2
coz o N $:0__1 [° T Ror®e L] 181GI8]g18 -
oM —— () O,
S & RAYIO2 Q101 Qlo2t - t |
TPIOl  88& -
ol R CNIO5 CNIO4

7-4



February 1, 86

Index
No.

Sketch
No.

Parts No.

Description

Q’ty Per
Assembly

2. DF MAIN BOARD
dgéex Skith Parts No. Description g;;gmgf;
* - 5940 5105 | DF Main Board 1
1 1C101 5940 5130 IC -8749 1
2 1C102 1407 1348 IC - TD62304P 1
3 1C103 1408 0408 IC - PST518A 1
4 1C104 1407 1850 IC -TD62601P 1
5 Q101,102 1400 0100 | Transistor - 2SA683 2
6 Q103,104 1401 0234 | Transistor - 2SD686 2
7 RAY101 1601 7352 | Resistor Array - 4.7K OHM 1
8 RAY103,104 1601 7374 | Resistor Array - 4.7K OHM 2
9 %Y#oz, 106, 1601 7396 | Resistor Array - 4.7K OHM 3
10 RAY105 1601 7371 Resistor Array - 1.5 OHM 1
1 R101 1611 4105 Resistor - 1M OHM 1/4T 5% 1
12 R103,109 1611 4102 Resistor - 1K OHM 1/4T 5% 2
13 R105 1611 4103 Resistor - 10K OHM 1/4T 5% 1
14 R106 1611 5330 | Resistor - 33 OHM 1/2T 5% 1
15 R107,108 1611 5102 Resistor - 1K OHN 1/2T 2
16 €101,102,107, | 1606 0689 | Capacitor - 0.01pF 50V 9
109-114
17 €103,104 1606 0576 Capacitor - 20PF 50V 2
18 C105 1604 1382 | Capacitor - 10pF 50V 1
19 €106,108 1604 1381 Capacitor - 4.7uF 50V 2
20 LED101-105 1403 0308 LED - TLR-102A 5
21 DPS101 1204 0758 DIP Switch 1
22 D101-104 1401 0832 Diode - DSA1AL 4
23 TP101-103 1101 0328 | Connector Pin Contact 3
24 XTAL101 1503 0113 | Oscillator - 6.00MHz 1
25 CN101 1103 1729 | Connector - 7P 1
26 CN102 1103 1733 | Connector - 11P 1
27 CN104 1103 1726 | Connector - 4P 1
28 CN105 1103 1724 | Connector - 2P 1

7-5



3. MAIN HARNESS

7-6

CN

102

CN
87

CN
80

H{OBS|

BS2
BS3

N

CN
82

CN
83

CN
85

CN 86

February 1, 86



3. MAIN HARNESS

February 1, 86

dg?ex Skig?h Parts No. Description 2;;zmgf;

* 5940 5200 | Main Harness

1 CN102 1102 1919 | Connector - 11P 1
1100 1327 | Contact 11

2 CN80,82,87 1102 1089 | Connector - 3P 3
1100 1089 Socket - MATE-N-LOCK 9

3 CN81,83,86 1102 1910 | Connector - 2P 3
1100 1327 | Contact 6

4 CN85 1103 0600 | Connector - 3P 1
1100 1147 Socket - MATE-N-LOCK 3

Index
No.

Sketch
No.

Parts No.

Description

Q’ty Per
Assembly

7-7



PARTS INDEX



8-2

February 1, 86

S Page and
Parts No. Description Index No.
5940 1051 Front Plate - Original Feed 3-56
5940 1055 Rear Plate - Original Feed 3-93
5940 1061 Friction Belt 3-13
5940 1065 Tension Spring - Friction Belt 3-15
5940 1066 Entrance Mylar 3-16
5940 1071 Gear - 16T 3-88
5940 1072 Gear - 20T 3-80
5940 1073 Gear - 18T 3-41
5940 1075 Gear - 30T 3-77
5940 1078 Clutch Pawl 3-84
5940 1081 Lower Relay Feed Roller 3-51
5940 1085 Feed Roller Shaft 3-87
5940 1088 Upper Relay Feed Roller 3-54
5940 1110 Feed Roller 3-52
5940 1121 Feeler - Original Set Sensor 3-11
5940 1122 Feeler Holder 3-12
5940 1125 Bracket - Original Set Sensor 3-17
5940 1127 Feed-in Sensor Actuator 3-7
5940 1128 Spring - Feed-in Sensor Actuator 3-3
5940 1132 Pulse Generator Disk 3-78
5940 1135 Bracket - Pulse Generator Sensor 3-79
5940 1141 Front Bracket - Transport Belt 3-48
5940 1145 Rear Bracket - Transport Belt 3-43
5940 1151 Front Bracket - Pressure Roller 3-50
5940 1153 Rear Bracket - Pressure Roller 3-49
5940 1156 Pressure Roller - Transport Belt 3-47
5940 1162 Front Bracket - Right Transport Roller 3-66
5940 1164 Rear Bracket - Right Transport Roller 3-60
5940 1165 Bushing - Right Transport Roller 3-62
5940 1170 Transport Belt 3-65
5940 1173 Drive Roller - Transport Belt 3-45
5940 1175 Right Transport Roller 3-64
5940 1178 Transport Belt Spring 3-63
5940 1179 Grounding Plate 3-99
5940 1181 Front Bracket - Exit Roller 3-72

S Page and
Parts No. Description Index No.
5940 1188 Exit Motor Bracket 3-96
5940 1192 Exit Roller 3-69
5940 1194 Mylar - 10x31mm 3-44
5940 1195 Shaft - Upper Exit Roller 3-70
5940 1196 Upper Exit Roller 3-71
5940 1197 Rubber Cushion 3-97
5940 1198 Rubber Bushing 3-55
5940 1199 Antistatic Brush 3-46
5940 1207 Indicator Decal 3-6
5940 1210 Front Lower Cover 3-59
5940 1215 Lower Left Cover 3- 4
5940 1220 Exit Cover 3-68
5040 1225 Rear Cover 3-22
5940 1226 Decal - DF Removal 3-95
5940 1233 Original Tray 3-33
5940 1235 Side Fence - Original Tray 3-32
5940 1237 Side Fence Rack 3-34
5940 1238 Cover Mylar - Original Table 3-91
5940 1240 Harness Cover 3-31
5940 1242 Gear Cover 3-73
5940 1253 Upper Cover - 115 3-5
5940 1273 Upper Cover - 220V 3-5
5940 1311 Hinge Holder 3-25
5940 1315 Hinge Bracket 3-28
5940 1317 Hinge Arm 3-30
5040 1318 Hinge Shaft 3-27
5940 1319 Hinge Fulcrum Shaft 3-26
5940 1321 Hinge Spring 3-29
5940 1330 Ball Bearing 3-57
5940 5105 DF Main Board 3-2
5940 5105 DF Main Board 5-*
5940 5130 IC -8749 5-1
5940 5200 Main Harness 3-1
5940 5200 Main Harness 7-*
5940 5204 Interface Harness 3-24




February 1, 86

Parts No. Description ﬁﬁg:xaﬂg_
5940 5205 Interface Harness 3-39
5940 5210 Indicator LED 3-9
5940 5225 Interface Cord 3-19
5940 5230 Grounding Wire 3-92
5940 5300 Feed-in Motor 3-86
5940 5311 Exit Motor 3-67
5940 5315 Feed-in Solenoid 3-85
5940 5360 Power Supply Unit - 115V 3-40
5940 5370 Power Supply Unit - 220V 3-40
5940 8708 Installation Procedure - Multi-language 3-*

o Page and
Parts No. Description Index No.
5053 0447 Bushing - 6x10x6mm 3-58
5201 5303 Photointerrupter 3-8
5203 1359 Platen Cover Washer 3-23
5205 5251 L.E.D. Sensor Type - T 3-10
5216 1372 Ratch - Grommet 3-21
5216 1393 Ratch - Plunger 3-20
5216 2635 Clutch Output Hub 3-75
5216 2664 Clutch Spring 3-76
5216 2665 Registration Clutch Sleeve 3-74
5216 4198 Stepped Screw - Guide Plate 3-89
5304 1639 Bushing - 8mm 3-81
5420 3675 Gear - Lubricant Brush 3-82
5443 2657 Gear - 28Z 3-36
5443 2660 Spacer - 6x22x0.5mm 3-38
5443 2712 Cork Pad 3-35
5443 2713 Wave Washer 3-37
5447 4279 Spring - Hot Roller Stripper 3-83
5840 2416 Bushing - Pinch Roller 3-42
5875 2088 Shoulder Screw - M4 3-90

8-3



8-4

February 1, 86

Parts No. Description ﬁﬁggxaﬂg_
0313 0050W Philips Pan Head Screw - M3 x 5 3-102
0314 0060E Philips Pan Head Screw - M4 x 6 3-113
0314 0080M Philips Pan Head Screw - M4 x 8 3-117
0314 0100W Philips Pan Head Screw - M4 x 10 3-103
0314 01200 Philips Pan Head Screw - M4 x 12 3-104
0323 00500 Philips Sunken Head Screw - M3 x 5 3-105
0353  0060F Philips Truss Head Screw - M3 x 6 3-116
0413 00620 Tapping Screw - M3 x 6 3-106
0413 00820 Tapping Screw - M3 x 8 3-115
0574 0050E Hexagon Headless Set Screw - M4 x 5 3-112
0623 02500 Spring Pin - 3 x 25mm 3-14
0632 02006 Pin - M2 x20 3-114
0720 0025E Retaining Ring - M2.5 3-101
0720 0030E Retaining Ring - M3 3-107
0720 0040E Retaining Ring - M4 3-108
0720 0060E Retaining Ring - M6 3-110
0805 3145 Ball Bearing - 6 x 12 x 4mm 3-111
1100 1089 Socket - MATE-N-LOCK 7- 2
1100 1147 Socket - MATE-N-LOCK 7- 4
1100 1327 Contact -1
1100 1327 Contact 7- 3
1101 0328 Connector Pin Contact 5-23
1102 1089 Connector - 3P 7- 2
1102 1910 Connector - 2P 7- 3
1102 1919 Connector - 11P -1
1103 0600 Connector - 3P 7- 4
1103 1724 Connector - 2P 5-28
1103 1726 Connector - 4P 5-27
1103 1729 Connector - 7P 5-25
1103 1733 Connector - 11P 5-26
1106 0289 Bushing - SR-5N-1 3-118
1204 0758 DIP Switch 5-21
1400 0100 Transistor - 2SA683 5-5
1401 0234 Transistor - 2SD686 5- 6
1401 0832 Diode - DSAIAL 5-22

o Page and
Parts No. Description Index No.
1403 0308 LED - TLR-102A 5-20
1407 1348 IC - TD62304P 5- 2
1407 1850 IC - TD62601P 5- 4
1408 0408 IC - PST518A 5- 3
1503 0113 Oscillator - 6.00MHz 5-24
1601 7352 Resistor Array - 4.7K OHM 5-7
1601 7371 Resistor Array - 1.5K OHM 5-10
1601 7374 Resistor Array - 4.7K OHM 5- 8
1601 7396 Resistor Array - 4.7K OHIl 5-9
1604 1381 Capacitor - 4.7puF 50V 5-19
1604 1382 Capacitor - 10pF 50V 5-18
1606 0576 Capacitor - 20PF 50V 5-17
1606 0689 Capacitor - 0.01pF 50V 5-16
1611 4102 Resistor - 1K OHM 1/4T 5% 5-12
1611 4103 Resistor - 10K OHM 1/4T 5% 5-13
1611 4105 Resistor - 1M OHM 1/4T 5% 5-11
1611 5102 Resistor - 1K OHlil 1/2T 5-15
1611 5330 Resistor - 33 OHM 1/2T #5% 5-14




	DOCUMENT FEEDER
	DF MAIN BOARD
	MAIN HARNESS
	PARTS INDEX

